

TEST REPORT

Report No. : TE/2011/30178
Page No. : 1 OF 4
Date : 2011/03/23

ACRONDIA INTERNATIONAL COMPANY

NO.1, LN. 62, WULANG ST., WEST DIST., TAICHUNG CITY 403, TAIWAN (R.O.C.)

The following merchandise was submitted and identified by the client as:

Product Description : SHOES.
Color : UPPER : WHITE.
LINING : LEMON GREEN.
Style/Item no. : TX3985B1.
Sample submitted by : ACRONDIA INTERNATIONAL COMPANY.
Received Date : 2011/03/17.
Testing Period : 2011/03/17 TO 2011/03/23.

We have tested the submitted sample(s) as requested and the following results were obtained:

Test Required & Test Results :

Test Results :

For further details, please refer to the following page(s)

Teyu Chang
Teyu Chang / Sr. Chemist

Signed for and on behalf of
SGS TAIWAN LTD



Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

TWA3930378

TEST REPORT

Report No. : TE/2011/30178
 Page No. : 2 OF 4
 Date : 2011/03/23

Test Required & Test Results :

Abrasion resistance test

Test Method : EN 13520-2001 Martindale abrasion tester method
 Test Equipment : ABRASION MACHINE
 Test Condition : Temp.20±2°C, R.H.65±2%
 Loading 12±0.3 kPa
 Test Sample : Lining (Lemon Green)
 Test Result : **Dry at 25600 cycles**
Very slight abrasion and pilling
Color change Grade 4-5

Color fastness to perspiration test

Test Method : ISO 105 E04-2008
 Test Condition : Temp.37±2°C, 4 hours, Load 12.5 kPa
 Test Sample : Lining (Lemon Green)

| Test Results | Test Solution | Acid (pH=5.5) | Alkaline (pH=8.0) |
|--------------|---|------------------|-------------------|
| | Tested material changes in color | Grade 4-5 | Grade 4-5 |
| | Staining of Acetate | Grade 4-5 | Grade 4-5 |
| | Staining of Cotton | Grade 4-5 | Grade 4-5 |
| | Staining of Nylon | Grade 4-5 | Grade 4-5 |
| | Staining of Polyester | Grade 4-5 | Grade 4-5 |
| | Staining of Acrylic | Grade 4-5 | Grade 4-5 |
| | Staining of Wool | Grade 4-5 | Grade 4-5 |

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

TEST REPORT

Report No. : TE/2011/30178
Page No. : 3 OF 4
Date : 2011/03/23

Test Required & Test Results :

Color fastness to rubbing test

Test Method : BS EN ISO 105 X12-2002
Test Condition : Temp.20±2°C, R.H.65±2%
Rubbing finger downward force of 9±0.2N
Test Sample : Lining (Lemon Green)
Test Results :

| | | |
|---------------------|-----------------------|------------------|
| Dry staining | Warp direction | Grade 4-5 |
| | Weft direction | Grade 4-5 |
| Wet staining | Warp direction | Grade 4-5 |
| | Weft direction | Grade 4-5 |

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

TEST REPORT

Report No. : TE/2011/30178
Page No. : 4 OF 4
Date : 2011/03/23

-----SAMPLE PHOTO-----



Note 1 : Color fastness-Key to Grade rating Grade 5 represents the best stain removal and Grade 1 the poorest stain removal.

Note 2 : Tested sample returned to applicant.

----- END OF REPORT -----

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the Company. 除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部份複製。

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.